
June 11, 2003

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

AND
U. S. ENVIRONMENTAL PROTECTION AGENCY

REGION IX

ADDENDUM NO. 1 TO ORDER NO. R9-2002-0025, NPDES PERMIT NO. CA0107409
MODIFYING THE

MONITORING AND REPORTING PROGRAM
FOR

THE CITY OF SAN DIEGO 
E. W. BLOM POINT LOMA METROPOLITAN WASTEWATER TREATMENT

PLANT

DISCHARGE TO THE PACIFIC OCEAN
THROUGH THE POINT LOMA OCEAN OUTFALL 

SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (Regional Board) and
the United States Environmental Protection Agency, Region IX (USEPA) find that:

1. On April 10, 2002, this Regional Board adopted Order No. R9-2002-0025, Waste Discharge
Requirements and National Pollutant Discharge Elimination System Permit No. CA0107409
[...]
2,4'-DDT ng/kg grab semiannual
4,4'-DDT ng/kg grab semiannual
Aldrin ng/kg grab semiannual
alpha-Chlordane ng/kg grab semiannual
Dieldrin ng/kg grab semiannual
Endosulfan ng/kg grab semiannual
Endrin ng/kg grab semiannual
gamma-BHC ng/kg grab semiannual
Heptachlor ng/kg grab semiannual
Heptachlor epoxide ng/kg grab semiannual
Hexachlorobenzene ng/kg grab semiannual
Mirex ng/kg grab semiannual
Trans-nonachlor ng/kg grab semiannual



Addendum No. 1 to
Order No. R9-2002-0025 25 June 11, 2003
NPDES Permit No. CA0107409

Polycyclic Aromatic Hydrocarbons
Acenapthene µg/kg grab semiannual
Acenaphthylene µg/kg grab semiannual
Anthracene µg/kg grab semiannual
Benz(a)anthracene µg/kg grab semiannual
Benzo(b)fluoranthene µg/kg grab semiannual
Benzo(k)fluoranthene µg/kg grab semiannual
Benzo(ghi)pyrelene µg/kg grab semiannual
Benzo(a)pyrene µg/kg grab semiannual
Benzo(e)pyrene µg/kg grab semiannual
Biphenyl µg/kg grab semiannual
Chrysene µg/kg grab semiannual
Dibenz(ah)anthracene µg/kg grab semiannual
Fluoranthene µg/kg grab semiannual
Fluorene µg/kg grab semiannual
Indeno(123cd)pyrene µg/kg grab semiannual
Naphthalene µg/kg grab semiannual
1-Methylnaphthalene µg/kg grab semiannual
2-Methylnaphthalene µg/kg grab semiannual
2,6-Dimethylnaphthalene µg/kg grab semiannual
2,3,5-Trimethylnaphthalene µg/kg grab semiannual
Perylene µg/kg grab semiannual
Phenanthrene µg/kg grab semiannual
1-Methylphenanthrene µg/kg grab semiannual
Pyrene µg/kg grab semiannual



Addendum No. 1 to
Order No. R9-2002-0025 26 June 11, 2003
NPDES Permit No. CA0107409

TABLE 8. LOCATION OF TRAWL AND RIG FISH STATIONS (SEE FIGURE 3)

Station Depth (m) N. Latitude W. Longitude

SD7 (Zone 4) 100 32o 35.06' 117o 18.39'

SD8 (Zone 3) 100 32o 37.54' 117o 19.37'

SD10 (Zone 1) 100 32o 39.16' 117o 19.50'

SD12 (Zone 1) 100 32o 40.65' 117o 19.81'

SD13 (Zone 2) 100 32o 42.83' 117o 20.25'

SD14 (Zone 2) 100 32o 44.30' 117o 20.96'

Rig fish stations shall be located in an area centered around the following sites

RF1 (Zone 1) 107 32o 40.32' 117o 19.78'

RF2 (Zone 2) 96 32o 45.67' 117o 22.02'

TABLE 9.  FISH TISSUE ANALSYES
Station type Tissue type Analyte Candidate species

trawl stations liver Lipids
PCB congeners
Chlorinated pesticides
Trace metals (arsenic,

mercury, selenium)

Primary target species
Longfin sanddab
Pacific sanddab

Secondary target species
Other flatfish (e.g., bigmouth sole,

hornyhead turbot, Dover sole, English
sole)

Rockfish (e.g., Sebastes spp)

rig stations muscle Lipids
PCB congeners
Chlorinated pesticides
Trace metals (arsenic,

cadmium, chromium,
copper, lead, mercury,
selenium, tin, zinc)

Primary target species
Vermilion rockfish
Copper rockfish

Secondary target species
Other rockfish (e.g., Sebastes spp)

 



Addendum No. 1 to
Order No. R9-2002-0025 27 June 11, 2003
NPDES Permit No. CA0107409



Addendum No. 1 to
Order No. R9-2002-0025 28 June 11, 2003
NPDES Permit No. CA0107409



Addendum No. 1 to
Order No. R9-2002-0025 29 June 11, 2003
NPDES Permit No. CA0107409







































CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

AND
U. S. ENVIRONMENTAL PROTECTION AGENCY

REGION IX

ORDER NO. R9-2002-0025
NPDES PERMIT NO. CA0107409

WASTE DISCHARGE REQUIREMENTS
AND

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
FOR THE 

CITY OF SAN DIEGO 
E. W. BLOM POINT LOMA

METROPOLITAN WASTEWATER TREATMENT PLANT

DISCHARGE TO THE PACIFIC OCEAN 
THROUGH THE POINT LOMA OCEAN OUTFALL

SAN DIEGO COUNTY



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

2

Table of Contents

Findings
A. Prohibitions
B. Discharge Specifications
C. Receiving Water Limitations
D. Pretreatment Requirements
E. Sludge Requirements
F. Compliance Determination
G. Standard Conditions
H. Provisions Applicable to POTWs
I. Special Provisions
J. Order No. R9-2002-0025 Endnotes
Attachment 1 (Ocean Plan Discharge Prohibitions)
Attachment 2 (Basin Plan Discharge Prohibitions)

Monitoring and Reporting Program No. R9-2002-0025
A. General Monitoring and Reporting Provisions
B. Influent Monitoring
C. Tijuana Cross-Border Emergency Connection Monitoring
D. Sludge Monitoring Requirements
E. Effluent Monitoring
F. Receiving Environment Monitoring



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

3

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
SAN DIEGO REGION

AND
U. S. ENVIRONMENTAL PROTECTION AGENCY

REGION IX

ORDER NO. R9-2002-0025
NPDES PERMIT NO. CA0107409

WASTE DISCHARGE REQUIREMENTS
AND

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
FOR THE 

CITY OF SAN DIEGO 
E. W. BLOM POINT LOMA

METROPOLITAN WASTEWATER TREATMENT PLANT

DISCHARGE TO THE PACIFIC OCEAN 
THROUGH THE POINT LOMA OCEAN OUTFALL

SAN DIEGO COUNTY

The California Regional Water Quality Control Board, San Diego Region (hereinafter Regional
Board) and the U. S. Environmental Protection Agency, Region IX (hereinafter EPA), find that:

1. On April 26, 1995, the City of San Diego (hereinafter City or discharger) submitted an
application for a 301(h)-modified National Pollutant Discharge Elimination System
(NPDES) permit for discharge from the E. W. Blom Point Loma Metropolitan
Wastewater Treatment Plant (PLMWTP), pursuant to sections 301(h) and (j)(5) of the
Clean Water Act (CWA), 33 U.S.C. §§ 1311(h) and (j)(5).  The PLMWTP is owned and
operated by the City.  On November 9, 1995, the Regional Board and EPA adopted Order
No. 95-106, NPDES Permit No. CA0107409, for the PLMWTP discharge.  Order No. 95-
106, as amended, established waste discharge requirements and monitoring and reporting
requirements for the discharge of up to 240 million gallons per day (MGD) (average dry
weather flow) of treated wastewater to the Pacific Ocean via the Point Loma Ocean
Outfall Extension (PLOO).

2. On April 10, 2001, the City submitted an application for renewal of waste discharge
requirements implementing federal NPDES regulations for a discharge of an average
annual daily flow of 240 MGD from the PLMWTP based on concurrent renewal by EPA
of a waiver of requirements for secondary treatment under Section 301(h) of the CWA



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

4

(33 USC 1250, et seq. at 1311(h)).  The 2001 application is based on an improved
discharge, as defined under 40 CFR 125.58(g).  

a. The City's "projected average annual" total suspended solids (TSS) mass emission
rates (MER) listed in the application and used as the basis for the proposed MER
limit of 15,000 metric tons per year (mt/yr) do not reflect actual emissions,
currently less than 10,000 mt/yr.  The City used an 80 percent removal rate in
calculating projected emissions instead of actual removal rates which averaged
greater than 86 percent in the year 2000,

b. The proposed TSS MER limit of 15,000 mt/yr has no technical basis other than
being a carryover from the 1990 permit.  The 1990 TSS MER limit was calculated
using the average dry-weather flowrate capacity of the PLOO of 219 MGD and
the instantaneous maximum limit of 50 milligrams per liter (mg/l) for TSS, which
would allow the City's MER limit to be based on the highest daily maximum
concentration limit for TSS rather than on more restrictive and representative
long-term average concentration limits.

c. The City has demonstrated that it can achieve greater than 85 percent removal of
TSS on a consistent basis.  A technology-based MER limit using the PLMWTP
rated average annual daily flow capacity of 240 MGD, the year 2000 annual
average influent TSS concentration of 278 mg/l, and the assumption that the
PLMWTP could remove 85 percent of the TSS at that flow rate would be 13,818
mt/yr, and

d. Using the City's projected end-of-permit flow of 195 MGD, the year 2000 annual
average influent TSS concentration of 278 mg/l, and the assumption that the
PLMWTP could remove 85 percent of the TSS at that flow rate, the actual
emissions at the end of the permit term would be 11,228 mt/yr.

3. The EPA drafted a Tentative Decision Document (TDD) evaluating the discharge from
the PLMWTP based on 1995-2000 effluent concentrations for TSS and BOD5  and the
City’s projected average annual end-of-permit flow of 195 MGD, as provided in the 2001
application.  The EPA Regional Administrator’s (hereinafter Regional Administrator)
tentative decision was issued on February 11, 2002, granting the City’s 301(h)
modification request for the following parameters: TSS and BOD5.

4. The Metropolitan Sewerage System (Metro System) is owned and operated by the City. 
The Metro System presently serves all or portions of the City and 15 other cities and
water/sanitation districts (participating agencies).  In addition, there is a cross-border
emergency connection between the Metro System and the City of Tijuana, Mexico, which
is currently not utilized.  The service area encompasses approximately 450 square miles. 



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

5

The institutional arrangements between the City and the participating agencies are
defined by a number of Regional Wastewater Disposal Agreements, Sewage Disposal
Agreements, Sewage Transportation Agreements, and various amendments to these
agreements.  The 15 participating agencies are:

Cities Water/Sanitation Districts

City of Chula Vista Lakeside-Alpine Sanitation District

City of Coronado Lemon Grove Sanitation District

City of Del Mar East Otay Mesa Sewer Maintenance District

City of El Cajon Otay Water District

City of Imperial Beach Spring Valley Sanitation District

City of La Mesa Padre Dam Municipal Water District

City of National City Wintergardens Sewer Maintenance District

City of Poway

5. There have been a number of upgrades to the Metro System since 1995.  These include:
(1) the addition of two new sedimentation basins at the PLMWTP; (2) construction and
start-up of the Metro Biosolids Center (MBC); (3) construction of the North City
Wastewater Reclamation Plant (NCWRP); and (4) construction and start-up of the South
Bay Water Reclamation Plant (SBWRP).  Together, these facilities comprise the Metro
System.

6. The PLMWTP is located at 1902 Gatchell Road, on the western side and near the
southern tip of Point Loma in the City of San Diego.  The facility site is located on the
Fort Rosecrans military reservation and adjoins the Cabrillo National Monument. 
PLMWTP began operation in 1963.  Currently, preliminary treatment consists of
screening at Pump Station No. 2 (course screens) and at the treatment plant (fine screens). 
The wastewater is then distributed to six aerated grit removal chambers.  Ferric chloride
is added prior to entering the grit chamber to enhance solids removal.  Wastewater exiting
the grit chamber is then treated with anionic polymers to aid coagulation of solids and
distribution to 12 sedimentation tanks.  Sludge generated by the advanced primary
treatment process is digested anaerobically.  The Fiesta Island sludge processing facility
has been closed and digested sludge from PLMWTP is now pumped to the MBC for
dewatering.  The centrate from the dewatering process is returned to the sewer system
upstream of Pump Station No. 2 and treated advanced primary effluent is discharged
through the PLOO.



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

6

7. The City began operation of the 30 MGD North City Water Reclamation Plant (NCWRP)
during the 1995 permit term.  Wastewater treatment consists of preliminary screening,
grit removal, primary treatment, secondary treatment with provision for nitrification and
partial denitrification, tertiary filtration, and chlorination.  Based on demand, a portion of
treated water is released back into the sewer system and routed through Pump Station No.
2 to the PLMWTP.  Waste solids are pumped to the MBC where they are thickened,
digested in anaerobic digesters, and dewatered.  Centrate from the NCWRP is released
back into the sewer system upstream of Pump Station No. 2.

8. The South Bay Water Reclamation Plant (SBWRP) is a 15 MGD treatment facility which
is expected to begin operation in May 2002.  Solids removed from the treatment process
are released back into the sewer system upstream of Pump Station No. 2 for treatment at
the PLMWTP.  Water for reclamation receives full tertiary treatment.  Excess secondary
treated effluent is discharged 3.5 miles offshore through the South Bay Ocean Outfall
(SBOO), which is shared with the International Wastewater Treatment Plant (IWTP), a
facility owned and operated by the International Boundary and Water Commission.

9. The IWTP is a 25 MGD treatment facility that was constructed to handle wastewater from
Mexico.  While not considered part of the Metro System, the plant treats Mexican sewage
that could otherwise cross the border untreated.

10. The PLOO was extended in 1993, when 12,500 feet of 144 inch diameter concrete pipe
were added to the existing pipe.  The new diffuser legs are each 2,500 feet long.  The
extended PLOO now discharges PLMWTP effluent to the Pacific Ocean approximately
4.5 miles offshore at a depth of 310 feet (coordinates 32°39'55" North Latitude,
117°19'25" West Longitude).  Outfall hydraulic capacity is 432 MGD (peak wet weather
flow). 

In the 1995 application, the City used a modified version of the RSB model, in Dilution
Models for Effluent Discharges (EPA/600/R-94/086, 1994), to estimate critical initial
dilutions for determining effluent quality requirements.  These modeling results were
verified by the EPA, as outlined in the TDD.  The critical initial dilution for determining
compliance with Water Quality Control Plan for Ocean Waters of California (Ocean
Plan), Chapter II, Table B toxic materials limitations is 204:1 (i.e., minimum month
average initial dilution).  This is roughly twice the critical initial dilution calculated for
the original PLOO which terminated in State waters (i.e., 113).  As explained in the TDD,
critical initial dilutions for determining compliance with federal marine water quality
criteria for the protection of aquatic life and human health are 204:1 and 328:1,
respectively.

11. The State Water Resources Control Board (hereinafter State Board) adopted a revised
California Ocean Plan on November 16, 2000, which was approved by EPA on December



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

7

3, 2001.  The Ocean Plan identifies the following beneficial uses of State ocean waters to
be protected:

a. Industrial water supply 
b. Navigation 
c. Water contact recreation
d. Non-contact water recreation
e. Ocean commercial and sport fishing
f. Preservation and enhancement of Areas of Special Biological Significance

(ASBS)  
g. Preservation of rare and endangered species 
h. Marine habitat 
i. Mariculture
j. Fish migration
k. Fish spawning 
l. Shellfish harvesting
m. Aesthetic enjoyment
 
In order to protect these beneficial uses, the Ocean Plan establishes water quality
objectives (for bacterial, physical, chemical, and biological characteristics, and for
radioactivity), general requirements for management of waste discharged to the ocean,
quality requirements for waste discharges (effluent quality requirements), discharge
prohibitions, and general provisions.

12. The Water Quality Control Plan, San Diego Basin (9) (Basin Plan) was adopted by the
Regional Board on September 8, 1994 and approved by the State Board.  Subsequent
revisions to the Basin Plan have also been adopted by the Regional Board and approved
by the State Board.

13. The Basin Plan identifies the following beneficial uses of State ocean waters to be
protected:

a. Industrial service supply 
b. Navigation 
c. Water contact recreation 
d. Noncontact water recreation  
e. Commercial and sport fishing 
f. Preservation of biological habitats of special significance
g. Rare, threatened, or endangered species
h. Marine habitat
i. Aquaculture
j. Migration of aquatic organisms 



Order No. R9-2002-0025 April 10, 2002
NPDES Permit No. CA0107409

8

k. Spawning, reproduction, and/or early development